G4 QuieTek

Report No. 07C244R-RFUSP06V01-A

C

Test Report

Product Name |Bluetooth Audio Dongle
Model No. HSTNN-DM20, H401
FCCID. 062H401

Applicant |Darfon Electronics Corp.

Address |6, Feng-Shu Tsuen, Gueishan Taoyuan, County 333, Taiwan.

Date of Receipt |Dec. 17, 2007

Issued Date Jan. 03, 2008

Report No. 07C244R-RFUSP0O6VO1-A

The Test Results relate only to the samples tested.

The test report shall not be reproduced except in full without the written approval of QuieTek Corporation.
This report must not be used to claim product endorsement by NVLAP any agency of the U.S. Government

Page: 1 of 67 Version:1.0



ET4 QuieTek Report No. 07C244R-RFUSPO6VO1-A

Test Report Certification
Issued Date: Jan. 03, 2008
Report No.: 07C244R-RFUSP06VO0I1-A

QuieTek

Product Name Bluetooth Audio Dongle
Applicant Darfon Electronics Corp.
Address 6, Feng-Shu Tsuen, Gueishan Taoyuan, County 333, Taiwan.
Manufacturer Darfon Electronics (Suzhou) Co., Ltd.
Model No. HSTNN-DM20, H401
FCC ID. 062H401
Rated Voltage AC 120V/60Hz
Working Voltage DC 5V
Trade Name HP
Applicable Standard FCC CFR Title 47 Part 15 Subpart C: 2006
ANSI C63.4: 2003 NV[L &%Dj_
Test Result Complied NVLAP Lab Code: 2005330

The Test Results relate only to the samples tested.
The test report shall not be reproduced except in full without the written approval of QuieTek Corporation.
This report must not be used to claim product endorsement by NVLAP any agency of the U.S. Government

Documented By tf‘) x H ua I/ @

( Engineering Adm. Speéialist/
Rita Huang )

Tested By : ) C | 9

j,’ | ,r"lf 9, 4l / \

\‘\\““llrﬁ?’/
Engineer / Dino Ch SX= %
( Engineer ino Chen ) SR = §

[ , — "-,—’—7’ - — 5

Approved By g = G ﬁ\i
B [ ’,,/ I/;\\ \\\\ Testing Laboratory
TN

. , 0914
( Deputy Manager / Vincent Lin)

Page: 2 of 67 Version:1.0



G4 QuieTek

Report No. 07C244R-RFUSP06V01-A

TABLE OF CONTENTS

Description Page
1. GENERAL INFORMATION........ 5
1.1. EUT DESCIIPLION .. ..eteeitintieiteteittetest ettt ettt ettt ettt s bt et s bt sttt ebt et e sbeeat e bt sbt et e abeebeebesbeeasenteeueens 5
1.2. OPerational DESCIIPLION. ... eevueeriiieiietieteetteriie ettt et e bt e st esttesateeabeenbeebeebeesbeesetesaseenseenseenseenseeseeses 7
1.3. Tested SYStEM DELAIlS.....ccccuiiiiiieciii ettt et st e e e te e e stbeeesbee e tbeeeeseeeabeessseensseeenaaeeaenes 8
2.1. Configuration Of TeStEA SYSTEIM ......ccviiiviiriieiiiiieiieie ettt et e b e b e ere e b e e sreestaestsesssessseesseesseenens 8
2.2. EUT EXEICISE SOTIWATE ....eueiiiiieieiteeie ettt ettt ettt ettt ettt e et etees e et e e teenteseeneensesaeeneensesseeneans 8
2.3. B LT 2 o3 1 1 USRS 9
3. CONDUCTED EMISSION ...uccoviiiiiiinsensnissncsenssissssssnssessssssssesssssssssssssssssssssssssssssssns 10
3.1 TSt EQUIPIMIENE ....eeiiiiiiiieeiie ettt ettt tee ettt e et ee e tee e ebeeesbaeestbeessseeesseessseeasssaessseesssseassssenssessssseanes 10
3.2. TEST SETUP .eeeuvteeirieeiie et e et ettt e et e et eestte e s beeetbeessbeeassaeessseeassaeassseesssaeassaeanssaeassaeanssaesssesansssenssesssseenes 10
3.3. 1551101 1SS 11
34. TSt PTOCEAUIE ...ttt ettt ettt b ettt e b et st e s et e bt et e s b e e bt ente bt eaeentesneenean 11
3.5. UNCETEAINLY ...veevieeereeiieeieeteeteesteeseesetessteesseeteesteesseesssessseasseasseensaessaesssessseasseassessseesseesseesssesssesssenssennsens 11
3.6. Test Result of Conducted EMISSION.........cc.eiiiiiiiiiieiiie ettt ettt ere e et eesveeeveeeseaeesvesenveeenes 12
4. PEAK POWER OUTPUT .16
4.1. TSt EQUIPIMIENL ....uiiiiiiiiiciie ettt sttt ettt et e e e s taeetbeesbeesbe e saesssesssessseasseessaessaessaessaesssesssensseans 16
4.2. TEST SETUP weeuvieeiite ettt ettt ettt ettt ettt e sttt ettt e sttt e s bee e steesabeeensteeanteesnseeeasteeanseesasteesnseesnseeeanseesnneeenns 16
4.3. LML <ottt h et b e ettt h et h e e h et e h e it bt e h ettt at et bt et e b saeenee 16
4.4, TSt PTOCEAUIE ...ttt ettt e ettt e et e e teeeeabeeebaeesabeesaseeesseesaseeessseensseeensseenes 16
4.5. UNCEITAINEY ©oeuvieiiiieciieeiie et e etee ettt e steeetteesabeeesteeesseessseeessseasssaeassasasssaesssseassseenssaeassseesssesssseeanssasnnseen 16
4.6. Test Result of Peak POWET OULPUL........eeiciiiiiiieciieeiiecciee ettt e etee et e et e et e e ssbaeesaeeaseessseesnnneenes 17
5. RADIATED EMISSION ..uccuiivisuicsiisnisecsnisansssessissessssssissssssssssssssssssssssssssesssssssssssssssssssssssssssssssssasssssss 19
5.1, TSt EQUIPITIENL .....eeiiiiiieiie ettt et et et et e stae st essteesbeessaessaesseesssessseanseensaessaessaessaesssesssenssenns 19
5.2. TEST SETUP ittt ettt ettt e s e sttt e bt e s ab e e e bt e e sateesabee e bt e e sabeesabteesabeesabeeenteesbaeenas 20
5.3. LIIMIIES 1ottt et ettt e e e et e e e tb e e et e e e taeeeabe e e tae e tbeeebaeeatbeeaabee e treeeabeeeteeeanreeeraeenes 20
5.4. TESE PIOCEAUIE ...ttt ettt ettt et et e b e bt e s bt e sa e e sateemteemteebeenbeesbeesnnesnteans 21
5.5. UNCETEAINEY ..vvevieieieeiieteeteeieesteestestteesbeesseeseessaesseesssassseasseasseesssesssesssesssessseassesssessssesssesssesssessseessenssens 21
5.6. Test Result of Radiated EMISSION .......c.eiiiiiiiiieiieiieee ettt 22
6. RF ANTENNA CONDUCTED TEST 30
6.1. TSt EQUIPITIENE .....eeuiieiii ettt ettt ettt et s e et e e bt e bt e s seesateenbeeabeenseenseesbeenseesseesanesnsenns 30
6.2. TEST SETUP .eeeuvteeiiieeiieeetee et e ettt e et e et eestte e s bee e tbeestbeeessaeessseeassaeassseesssaeassaeansseeassaeassseesssesansssenssesssseenes 30
6.3. 1551101 1TSS 30
6.4. TESE PIOCEAUIE ...ttt sttt ettt et e b e bt e s bt e sat e et e et e e b e enbeesbeesaeesateeat 30
6.5. UNCETEAINLY ..veevieeeieeiieeteeieettesteeseeesetessteesseeseesseesseesssessseasseasseessaessaesssessseasseassessseesseesseesssesssessseensennsens 30
6.6. Test Result of RF Antenna Conducted TeSt...........cooviiiiiiiiiiiiieeciic ettt e e 31
7. BAND EDGE 37
7.1. TSt EQUIPIMENE ....ceiviiiiiieeiie ettt ettt tee ettt et e e e te e e tbeeesbeeestbeessseeesseessseeasssaesssesessseassssenssessssseanes 37
7.2. TEST SETUP .eeuvrieiiteeeiieeetteetee ettt e st e s e e estte e s teeeeeeessseeessaeessseessseeessseesseeanseeesseeanseeansseessseesnsesenssesnnsseenns 37
7.3. LML <ottt ettt b et b e a et b et h e e h et h e a e bt e ht ettt e a e et bt et e b eaeenee 38
7.4. TSt PTOCEAUIE ...ttt ettt b ettt e b et s bt st et e s bt et e b e sae et e bt ene e tesaeeneas 38
7.5. UTICEITAIINEY ..ottt ettt s b et b e eb et bt e a e bt s bt et e beeh e et e e bt esbesbesbt e besbeemtenbesueenee 38
7.6. Test Result of Band EAZE ......cc.oiioiiiiiieee ettt ettt e et e e e b e e taeeseb e e sbaeensneenes 39
8. CHANNEL NUMBER.......cutontiniineississaiostosssossssssssssssssssossssssssssssssssssssosasosssossssssasssssssssssssssssssssssasoss 47
8.1. TSt EQUIPITIENL .....eiiiiiiieeiie ettt ettt ettt e steeseaessteesbaessaessaessaesssessseanseensaessaessaesseesseesssenssenns 47
8.2. TEST SETUP .euvieeiiie ettt ettt ettt ettt ettt e st e ettt e sttt e s tee e steesaseeensteeanteesaseeesteeanseesasteesaseesnseesanseesseeenns 47
8.3. 5511 11 SRS USRI 47
8.4. TESE PIOCEAUIE ...ttt sttt ettt e b e bt e s bt e sateeateemteemteebeenbeesbeesaeesateans 47
8.5. UNCEITAINEY 1oeuvieiiiieeiiieeiee et e e tte ettt esteeetteesabeeesteeesseessseeessseasssaeassaeesssaessseeassseessseeassseessseeassaeasssasnnseenn 47
8.6. Test Result of Channel NUMDET..........cooiiiiiiiiee ettt 48
9. CHANNEL SEPARATION ....cconininnuisinsenssisseossrsssssssssssssssssssssssssssssossssssossesssssssssssssssssssssssossssssossssass 50
9.1. TSt EQUIPITIENE .....eeutiiiiieiie ettt ettt ettt sttt e et e e bt e bt e s seesateenbeenbeenseeseesbeeseesseesanesnseans 50
9.2. TEST SETUP ..eeuvteeiireeeiieeeteeette et e e et e et e ettt e s bee e tbeessbeeesseeessseeassaeassseesssaeassaeasseeasseeasssaessseeansssenssesssseenes 50
9.3. 551101 SO 50
9.4. TESE PIOCEAUIE ...ttt ettt ettt et et b e s bt e s bt e s bt e et e e bt et e enbeesbeesaeesateens 50
9.5. UNCETEAINLY ...veevieeeieeieeieeieeteesteeseeeseteesteesseeseesseesseesssessseasseasseessaesssesssessseasseassessseesseesseesssesssessseensensees 50
9.6. Test Result of Channel SeParation............ccveccverieriieciieiiiesiesieeseeseeste e esreeseesseessaessaesssessseessesssessseans 51
10. DWELL TIME.............. . 53
10.1. TSt EQUIPIMIENE .....civiiiiiieciie ettt ettt ettt e et e et e et beeestaeestbeessseeessseassseeasssaessseeessseassseensseesssseanes 53
Page: 3 of 67 Version:1.0



ET4 QuieTek Report No. 07C244R-RFUSPO6VO1-A

10.2.
10.3.
10.4.
10.5.
10.6.

11.

11.1.
11.2.
11.3.
11.4.
11.5.
11.6.

12.

TEST SETUP +eeuvieeiiie ettt ettt ettt ettt ettt e et e e at e e sttt e s bee e steesateeentteesnteesnseeesteeanseesasteesaseesnsnesanseesneeenns 53
5511 11 S USROS 53
TSt PTOCEAUIE ...ttt ettt e ettt e et e e taeesabeeebaeesabeesabeeesseesaseeenseeenssesenseeenes 53
UNCEITAINEY ©oeuvieeiiieeiiieeiie et e etee ettt e steeeteeesebeeesteeesseesssaeessseaassaeassseasssaesssseassseeasseeessseesssesasseeasssasnnseen 53
Test Result Of DWeEIl TIME .....coiuieuieiiiieieee ettt ettt st ene et e e neenees 54
OCCUPIED BANDWIDTH .58
TSt EQUIPITIENE .....eeutiiiii ettt ettt ettt e e et e bt e bt e s st e satesnseenbeenbeenseesbeensaesseesanennseans 58
TEST SETUP entieeitee ettt ettt ettt e sa e sttt e b bt e sab e e e bt e e satee s bee e bt e e sabeesabeeesabeesabeeeanbeesbaeenns 58
LTI ES ettt ettt bt h ettt et e bt e bt e e bt e ea bt e bt e bt e bt e bt e ehteeheeeateeate e beenbeeshtesaeeeateens 58
TESE PIOCEAUIE ...ttt ettt e b e bt e be e s bt e s bt e et e et e e b e enbeesbeesaeesateens 58
UNCETEAINEY ..vvevieeeieeieeteeteeteesteesetestteesbeeseesseessaesseesssassseasseasseesssesssesssesssessseassesssessssesssesssesssenssesssensens 58
Test Result of Occupied BandWidth ............cccveviiiiiiiiiiiiiiieieceeeese e seaesaesnne e 59
EMI REDUCTION METHOD DURING COMPLIANCE TESTING 65

Attachment 1: EUT Test Photographs
Attachment 2: EUT Detailed Photographs

Page: 4 of 67 Version:1.0



ETH9 QuieTék

Report No. 07C244R-RFUSP06VO01-A

1.

1.1.

GENERAL INFORMATION
EUT Description
Product Name Bluetooth Audio Dongle
Trade Name HP
FCCID. 062H401
Model No. HSTNN-DM20, H401

Frequency Range

2402 — 2480MHz

Channel Number

79

Type of Modulation

FHSS (GFSK/8DPSK)

Antenna Interface

Printed on PCB

Channel Control

Auto

Antenna Gain

Refer to the table “Antenna List”

Power Adapter

DELTA, EADP-5CB A
Input: 100-240V, 50-60Hz

Output: 5V-1A
Antenna List
No. |Manufacturer Part No. Peak Gain
1 Darfon N/A 0.25dBi for 2.4 GHz
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Frequency of Each Channel:

Channel  Frequency  Channel = Frequency  Channel  Frequency  Channel  Frequency
Channel 00: 2402 MHz Channel 20: 2422 MHz Channel 40: 2442 MHz Channel 60: 2462 MHz
Channel 01: 2403 MHz Channel 21: 2423 MHz Channel 41: 2443 MHz Channel 61: 2463 MHz
Channel 02: 2404 MHz Channel 22: 2424 MHz Channel 42: 2444 MHz Channel 62: 2464 MHz
Channel 03: 2405 MHz Channel 23: 2425 MHz Channel 43: 2445 MHz Channel 63: 2465 MHz
Channel 04: 2406 MHz Channel 24: 2426 MHz Channel 44: 2446 MHz Channel 64: 2466 MHz
Channel 05: 2407 MHz Channel 25: 2427 MHz Channel 45: 2447 MHz Channel 65: 2467 MHz
Channel 06: 2408 MHz Channel 26: 2428 MHz Channel 46: 2448 MHz Channel 66: 2468 MHz
Channel 07: 2409 MHz Channel 27: 2429 MHz Channel 47: 2449 MHz Channel 67: 2469 MHz
Channel 08: 2410 MHz Channel 28: 2430 MHz Channel 48: 2450 MHz Channel 68: 2470 MHz
Channel 09: 2411 MHz Channel 29: 2431 MHz Channel 49: 2451 MHz Channel 69: 2471 MHz
Channel 10: 2412 MHz Channel 30: 2432 MHz Channel 50: 2452 MHz Channel 70: 2472 MHz
Channel 11: 2413 MHz Channel 31: 2433 MHz Channel 51: 2453 MHz Channel 71: 2473 MHz
Channel 12: 2414 MHz Channel 32: 2434 MHz Channel 52: 2454 MHz Channel 72: 2474 MHz
Channel 13: 2415 MHz Channel 33: 2435 MHz Channel 53: 2455 MHz Channel 73: 2475 MHz
Channel 14: 2416 MHz Channel 34: 2436 MHz Channel 54: 2456 MHz Channel 74: 2476 MHz
Channel 15: 2417 MHz Channel 35: 2437 MHz Channel 55: 2457 MHz Channel 75: 2477 MHz
Channel 16: 2418 MHz Channel 36: 2438 MHz Channel 56: 2458 MHz Channel 76: 2478 MHz
Channel 17: 2419 MHz Channel 37: 2439 MHz Channel 57: 2459 MHz Channel 77: 2479 MHz
Channel 18: 2420 MHz Channel 38: 2440 MHz Channel 58: 2460 MHz Channel 78: 2480 MHz
Channel 19: 2421 MHz Channel 39: 2441 MHz Channel 59: 2461 MHz

The system receivers have input bandwidths that match the hopping channel bandwidths of
their corresponding transmitters and shift frequencies in synchronization with the transmitted
signals

Frequency hopping spread spectrum systems are not required to employ all available hopping
channels during each transmission. The transmitter is presented with a continuous data stream. In
addition, a system employing short transmission bursts must comply with the definition of a
frequency hopping system and must distribute its 79 channels and over the minimum number of
hopping channels (75 channels).

The incorporation of intelligence within a frequency hopping spread spectrum system that
permits the system to recognize other users within the spectrum band so that it individually and
independently chooses and adapts its hopsets to avoid hopping on occupied channels is permitted.
The coordination of frequency hopping systems in any other manner for the express purpose of
avoiding the simultaneous occupancy of individual hopping frequencies by multiple transmitters is

not permitted.
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1.2.

Note:

1. This device is a Bluetooth Audio Dongle with a built-in 2.4GHz BluetoothVer.2.0+EDR

transceiver.

2. These tests were conducted on a sample for the purpose of demonstrating compliance of
bluetooth transmitter with Part 15 Subpart C Paragraph 15.247 for spread spectrum devices.

3. Regarding to the operation frequency, the lowest, middle and highest frequency are selected to

perform the test.

4. The radiation measurements are performed in X, Y, Z axis positioning. Only the worst case is

shown in the report.

Operational Description

The EUT is a Bluetooth Audio Dongle with a built-in 2.4GHz BluetoothVer.2.0+EDR
transceiver. There are 79 channels in 2402 — 2480MHz. The channels are separated by 1MHz. This

device supports the data rates of 1Mbps, 2Mbps and 3Mbps. The antenna type is Printer on PCB.

Test Mode

Mode 1: Transmitter - 1Mbps (GFSK)
Mode 2: Transmitter - 3Mbps (8DPSK)
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1.3. Tested System Details

The types for all equipment, plus descriptions of all cables used in the tested system (including
inserted cards) are:

Product Manufacturer Model No. Serial No. Power Cord
(1) Notebook P.C. ASUS L4000L 37NP067733 N/A
Signal Cable Type Signal cable Description
2. |Print Cable Shielded, 1.2m

2.1. Configuration of Tested System

77777777777777777777777777777777777777777777777777777777777777777

Notebook P.C. A EUT
)

2.2. EUT Exercise Software

1 Setup the EUT as shown in section 1.4.

2 Execute “Bluesuilte.exe” on the notebook.
3 Press selects the test channel and test data rate.

4 Press “Transmit Data” to start the continuous transmission.
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2.3. Test Facility

Ambient conditions in the laboratory:

Items Required (IEC 68-1) Actual
Temperature (°C) 15-35 20-35
Humidity (%RH) 25-75 30-65
Barometric pressure (mbar) |860-1060 950-1000

Site Description:  File on
Federal Communications Commission
FCC Engineering Laboratory @
7435 Oakland Mills Road

Columbia, MD 21046
Reference 31040/SIT1300F2

Accreditation on NVLAP Nv& @

NVLAP Lab Code: 200533-0 NVLAP Lab Code: 2005330

@

Site Name: Quietek Corporation

Site Address: No. 5-22, Ruei-Shu Valley, Ruei-Ping Tsuen,
Lin-Kou Shiang, Taipei,
Taiwan, R.O.C.

TEL: 886-2-8601-3788 / FAX : 886-2-8601-3789
E-Mail : service@quietek.com

\\\\\‘\l ||f'.'j,./’/
FCC Accreditation Number: TW1014 £ N

Testing Laboratory

0914

I’ N\
/“"flnhl\“
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3.1.

3.2

Conducted Emission

Test Equipment

The following test equipment are used during the conducted emission test:

Item Instrument Manufacturer Type No./Serial No Last Cal. Remark

1 Test Receiver R&S ESCS 30/825442/17 May, 2007

2 L.ILS.N. R&S ESH3-75/825016/6 May, 2007 EUT

3 L.I.S.N. Kyoritsu KNW-407/8-1420-3 May, 2007 Peripherals
4 Pulse Limiter R&S ESH3-72 May, 2007

5 No.1 Shielded Room N/A

Note: All instruments are calibrated every one year.

Test Setup

Reference Plane

Test Receiver

: 40cm
< >

EUT
Q /FLoad H\N
- Qooo_ L L NI
LISN 0 p LISN

/ ///////</ // A
LISN
Ground Plane
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3.3. Limits

FCC Part 15 Subpart C Paragraph 15.207 (dBuV) Limit
Frequency Limits
MHz QP AV
0.15-0.50 66-56 56-46
0.50-5.0 56 46
5.0-30 60 50

Remarks: In the above table, the tighter limit applies at the band edges.

34. Test Procedure

The EUT and simulators are connected to the main power through a line impedance
stabilization network (L.I.S.N.). This provides a 50 ohm /50uH coupling impedance for the
measuring equipment. The peripheral devices are also connected to the main power through a
LISN that provides a 50ohm /50uH coupling impedance with 50ohm termination. (Please
refers to the block diagram of the test setup and photographs.)

Both sides of A.C. line are checked for maximum conducted interference. In order to find the
maximum emission, the relative positions of equipment and all of the interface cables must be
changed according to ANSI C63.4: 2003 on conducted measurement.

Conducted emissions were invested over the frequency range from 0.15MHz to 30MHz using
a receiver bandwidth of 9kHz.

The EUT was setup to ANSI C63.4, 2003; tested to FHSS test procedure of FCC Public Notice
DA 00-705 for compliance to FCC 47CFR 15.247 requirements.

3.5. Uncertainty
t+ 2.26dB
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3.6. Test Result of Conducted Emission

Product : Bluetooth Audio Dongle

Test [tem : Conducted Emission Test

Power Line Line 1

Test Mode Mode 1: Transmitter - 1Mbps (GFSK) (2441 MHz)

Frequency Correct Reading Measurement Margin Limit
Factor Level Level
MHz dB dBuV dBuV dB dBuV
LINE 1
Quasi-Peak
0.197 0.670 43.170 43.840 -20.817 64.657
0.923 0.310 35.760 36.070 -19.930 56.000
1.650 0.330 34.440 34.770 -21.230 56.000
3.564 0.390 39.550 39.940 -16.060 56.000
10.435 0.620 41.440 42.060 -17.940 60.000
15.513 1.010 48.860 49.870 -10.130 60.000
Average

0.197 0.670 38.660 39.330 -15.327 54.657
0.923 0.310 34.170 34.480 -11.520 46.000
1.650 0.330 33.230 33.560 -12.440 46.000
3.564 0.390 36.230 36.620 -9.380 46.000
10.435 0.620 36.770 37.390 -12.610 50.000
15.513 1.010 44.870 45.880 -4.120 50.000

Note:
1. All Reading Levels are Quasi-Peak and average value.
2." " means the worst emission level.

3. Measurement Level = Reading Level + Correct Factor
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Product : Bluetooth Audio Dongle

Test [tem : Conducted Emission Test

Power Line Line 2

Test Mode Mode 1: Transmitter - 1Mbps (GFSK) (2441 MHz)

Frequency Correct Reading Measurement Margin Limit
Factor Level Level
MHz dB dBuV dBuV dB dBuV
LINE 2
Quasi-Peak
0.197 0.300 44.040 44.340 -20.317 64.657
0.263 0.300 42.320 42.620 -20.151 62.771
0.662 0.310 36.930 37.240 -18.760 56.000
1.584 0.340 35.210 35.550 -20.450 56.000
5.873 0.430 39.090 39.520 -20.480 60.000
15.576 0.900 47.610 48.510 -11.490 60.000
Average

0.197 0.300 42.540 42.840 -11.817 54.657
0.263 0.300 37.290 37.590 -15.181 52.771
0.662 0.310 35.930 36.240 -9.760 46.000
1.584 0.340 33.970 34.310 -11.690 46.000
5.873 0.430 36.690 37.120 -12.880 50.000
15.576 0.900 43.710 44.610 -5.390 50.000

Note:
1. All Reading Levels are Quasi-Peak and average value.
2." " means the worst emission level.

3. Measurement Level = Reading Level + Correct Factor
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Product : Bluetooth Audio Dongle

Test [tem : Conducted Emission Test

Power Line : Line 1

Test Mode Mode 2: Transmitter - 3Mbps (8DPSK) (2441MHz)

Frequency Correct Reading Measurement Margin Limit
Factor Level Level
MHz dB dBuV dBuV dB dBuV
LINE 1
Quasi-Peak
0.396 0.300 36.030 36.330 -22.641 58.971
1.056 0.320 35.110 35.430 -20.570 56.000
2.045 0.340 35.330 35.670 -20.330 56.000
3.759 0.390 39.730 40.120 -15.880 56.000
10.224 0.610 43.070 43.680 -16.320 60.000
12.666 0.848 49.260 50.108 -9.892 60.000
Average

0.396 0.300 33.830 34.130 -14.841 48.971
1.056 0.320 33.450 33.770 -12.230 46.000
2.045 0.340 33.880 34.220 -11.780 46.000
3.759 0.390 35.530 35.920 -10.080 46.000
10.224 0.610 39.170 39.780 -10.220 50.000
12.666 0.848 45.720 46.568 -3.432 50.000

Note:
1. All Reading Levels are Quasi-Peak and average value.
2." " means the worst emission level.

3. Measurement Level = Reading Level + Correct Factor
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Product : Bluetooth Audio Dongle

Test [tem : Conducted Emission Test

Power Line : Line 2

Test Mode Mode 2: Transmitter - 3Mbps (8DPSK) (2441MHz)

Frequency Correct Reading Measurement Margin Limit
Factor Level Level
MHz dB dBuV dBuV dB dBuV
LINE 2
Quasi-Peak
0.197 0.300 44.100 44.400 -20.257 64.657
0.857 0.320 37.640 37.960 -18.040 56.000
3.037 0.370 34.040 34.410 -21.590 56.000
5.673 0.430 39.060 39.490 -20.510 60.000
10.224 0.510 42.380 42.890 -17.110 60.000
12.798 0.760 49.100 49.860 -10.140 60.000
Average

0.197 0.300 42.630 42.930 -11.727 54.657
0.857 0.320 36.370 36.690 -9.310 46.000
3.037 0.370 31.660 32.030 -13.970 46.000
5.673 0.430 36.970 37.400 -12.600 50.000
10.224 0.510 39.030 39.540 -10.460 50.000
12.798 0.760 45.950 46.710 -3.290 50.000

Note:
1. All Reading Levels are Quasi-Peak and average value.
2." " means the worst emission level.

3. Measurement Level = Reading Level + Correct Factor
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4. Peak Power Output

4.1. Test Equipment

The following test equipments are used during the radiated emission tests:

Equipment Manufacturer Model No./Serial No. Last Cal.
X Power Meter Anritsu ML2495A/6K00003357 May, 2007
X Power Sensor Anritsu MA2491A/034457 May, 2007

Note: 1. All equipments are calibrated every one year.

2. The test instruments marked by “X” are used to measure the final test results.

4.2. Test Setup

RF Cable
EUT Power Meter

1T

SMA
Connecter

4.3. Limit

According to FCC Section 15.247(b)(3). The maximum peak power shall be less 1 Watt.

4.4. Test Procedure

Set the RBW greater than 6 dB bandwidth of the emission or use a peak power meter.
The EUT was setup to ANSI C63.4, 2003; tested to FHSS test procedure of FCC Public Notice
DA 00-705 for compliance to FCC 47CFR 15.247 requirements.

4.5. Uncertainty

* 1.27dB
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4.6. Test Result of Peak Power Output

Product : Bluetooth Audio Dongle

Test Item : Peak Power Output

Test Site : No.3 OATS

Test Mode Mode 1: Transmitter - 1Mbps (GFSK)

Cable loss: 0.5dB
Channel No. |Frequency (MHz)| Measurement Required Limit Result
Channel 00 2402.00 -6.37dBm 1 Watt= 30 dBm Pass
Channel 39 2441.00 -4.05dBm 1 Watt=30 dBm Pass
Channel 78 2480.00 -2.51dBm 1 Watt= 30 dBm Pass
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Product : Bluetooth Audio Dongle

Test Item : Peak Power Output

Test Site : No.3 OATS

Test Mode Mode 2: Transmitter - 3Mbps (8DPSK)

Cable loss: 0.5dB
Channel No. |Frequency (MHz)| Measurement Required Limit Result
Channel 00 2402.00 -4.20dBm 1 Watt= 30 dBm Pass
Channel 39 2441.00 -4.34dBm 1 Watt=30 dBm Pass
Channel 78 2480.00 -3.96dBm 1 Watt= 30 dBm Pass
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5.1.

Radiated Emission

Test Equipment
The following test equipments are used during the radiated emission test:
Test Site Equipment Manufacturer | Model No./Serial No. Last Cal.

[]Site#1 |Test Receiver R&S ESVS 10 / 834468/003 May, 2007
Spectrum Analyzer |Advantest R3162/ 00803480 May, 2007
Pre-Amplifier Advantest BB525C/ 3307A01812 May, 2007
Bilog Antenna SCHAFFNER [CBL6112B /2697 Sep., 2007

[]Site #2 |Test Receiver R&S ESCS 30/ 836858 / 022 May, 2007
Spectrum Analyzer |Advantest R3162 /100803466 May, 2007
Pre-Amplifier Advantest BB525C/3307A01814 May, 2007
Bilog Antenna SCHAFFNER |CBL6112B /2705 May, 2007
Horn Antenna ETS 3115/ 0005-6160 Sep., 2007
Pre-Amplifier QTK QTK-AMP-01/ 0001 May, 2007

[XISite # 3 |Test Receiver R&S ESI 26 / 838786 / 004 May, 2007
Spectrum Analyzer [HP E4407B / US39440758 May, 2007
Bilog Antenna SCHAFFNER |CBL6112B /2697 May, 2007
Horn Antenna Schwarzbeck |BBHA9120D /305, 306 July, 2007
Horn Antenna Schwarzbeck [BBHA9170 /208, 209 July, 2007
Pre-Amplifier QTK QTK-AMP-01 /0001 July, 2007
Pre-Amplifier QTK QTK-AMP-03 / 0003 May, 2007
Pre-Amplifier HP 8449B / 3008A01123 July, 2007

Note: 1. All equipments are calibrated every one year.

2. The test instruments marked by “X” are used to measure the final test results.
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5.2. Test Setup

[FRP Dome

T

Non-Conducted Table.

EUT

The height of board
band or Horn Antenna
was scanned from 1M
to 4M.

The distance between
antenna and turn table
was 3M regards to the
standard adopted.

7

i
|Fully soldered Metal Ground || To Controller

Test
Receiver

5.3. Limits

> General Radiated Emission Limits

To Receiver

Attenuation below the general limits specified in FCC 15.209(a) is not required. In addition, radiated
emissions which fall in the restricted bands, as defined in FCC 15.205(a), must also comply in FCC
15.209(a) (see FCC 15.205(c)).

FCC Part 15 Subpart C Paragraph 15.209 Limits
Frj\(}[‘ﬁgcy uV/m @3m dBuV/m@3m
30-88 100 40
88-216 150 43.5
216-960 200 46
Above 960 500 54

Remarks: 1. RF Voltage (dBuV) =20 log RF Voltage (uV)

2. In the Above Table, the tighter limit applies at the band edges.

3. Distance refers to the distance in meters between the measuring instrument

antenna and the closed point of any part of the device or system.
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5.4.

5.5.

Test Procedure

The EUT and its simulators are placed on a turn table which is 0.8 meter above ground. The turn
table can rotate 360 degrees to determine the position of the maximum emission level. The EUT
was positioned such that the distance from antenna to the EUT was 3 meters.

The antenna can move up and down between 1 meter and 4 meters to find out the maximum
emission level.

Both horizontal and vertical polarization of the antenna are set on measurement. In order to find

the maximum emission, all of the interface cables must be manipulated according to ANSI C63.4:
2003 on radiated measurement.

The additional latch filter below 1GHz was used to measure the level of harmonics radiated emission
during field dtrength of harmonics measurement.

The bandwidth below 1GHz setting on the field strength meter is 120 kHz, above 1GHz are 1 MHz.
The frequency range from 30MHz to 10th harminics is checked.

The EUT was setup to ANSI C63.4, 2003; tested to FHSS test procedure of FCC Public Notice

DA 00-705 for compliance to FCC 47CFR 15.247 requirements.

Uncertainty

I+

3.9 dB above 1GHz
3.8 dB below 1GHz

I+
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5.6. Test Result of Radiated Emission

Product : Bluetooth Audio Dongle
Test [tem : Harmonic Radiated Emission
Test Site : No.3 OATS
Test Mode Mode 1: Transmitter - 1Mbps (GFSK)(2402MHz)
Frequency Correct Reading Measurement Margin Limit
Factor Level Level
MHz dB dBuV dBuV/m dB dBuV/m
Horizontal
Peak Detector:
1602.000 -9.376 58.620 49.244 -24.756 74.000
4804.000 -0.205 63.750 63.545 -10.455 74.000
7206.000 3.294 48.760 52.054 -21.946 74.000
9608.000 5.696 45.650 51.346 -22.654 74.000
Average
Detector:
4804.000 -0.205 53.560 53.355 -0.645 54.000
Vertical
Peak Detector:
1601.900 -9.376 60.320 50.944 -23.056 74.000
4804.000 -0.205 65.110 64.905 -9.095 74.000
7206.000 3.294 52.650 55.944 -18.056 74.000
9608.000 5.696 46.980 52.676 -21.324 74.000
Average
Detector:
4804.000 -0.205 53.320 53.115 -0.885 54.000
7206.000 3.294 40.450 43.744 -10.256 54.000

Note:
1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or average
measurements as necessary.
Receiver setting (Peak Detector) : RBW:1MHz; VBW:1MHz; Span:100MHz -
Receiver setting (AVG Detector) : RBW:1MHz; VBW:10Hz; Span:20MHz -
Emission Level = Reading Level + Correct Factor.

vk W

The average measurement was not performed when the peak measured data under the limit of average
detection. If the readings given are average, peak measurement should also be supplied.
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Product : Bluetooth Audio Dongle
Test Item : Harmonic Radiated Emission
Test Site : No.3 OATS
Test Mode Mode 1: Transmitter - 1Mbps (GFSK)(2441MHz)
Frequency Correct Reading Measurement Margin Limit
Factor Level Level
MHz dB dBuV dBuV/m dB dBuV/m
Horizontal
Peak Detector:
1598.300 -9.390 52.340 42.950 -31.050 74.000
4882.000 -0.276 61.370 61.094 -12.906 74.000
7323.000 3.330 46.510 49.839 -24.161 74.000
9764.000 6.262 44210 50.473 -23.527 74.000
Average
Detector:
4882.000 -0.276 51.550 51.274 -2.726 54.000
Vertical
Peak Detector:
1591.700 -9.397 55.080 45.683 -28.317 74.000
4882.000 -0.276 62.050 61.774 -12.226 74.000
7323.000 3.330 47.630 50.959 -23.041 74.000
9764.000 6.262 45.310 51.573 -22.427 74.000
Average
Detector:
4882.000 -0.276 52.810 52.534 -1.466 54.000

Note:
1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or average
measurements as necessary.
Receiver setting (Peak Detector) : RBW:1MHz; VBW:1MHz; Span:100MHz -
Receiver setting (AVG Detector) : RBW:1MHz; VBW:10Hz; Span:20MHz -

Emission Level = Reading Level + Correct Factor.

A

The average measurement was not performed when the peak measured data under the limit of average

detection. If the readings given are average, peak measurement should also be supplied.
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Product : Bluetooth Audio Dongle
Test Item : Harmonic Radiated Emission
Test Site : No.3 OATS
Test Mode Mode 1: Transmitter - 1Mbps (GFSK)(2480MHz)
Frequency Correct Reading Measurement Margin Limit
Factor Level Level
MHz dB dBuV dBuV/m dB dBuV/m
Horizontal
Peak Detector:
1597.700 -9.391 52.850 43.459 -30.541 74.000
4960.000 0.591 60.620 61.211 -12.789 74.000
7440.000 3.924 42.330 46.254 -27.746 74.000
9920.000 6.468 40.960 47.428 -26.572 74.000
Average
Detector:
4960.000 0.591 48.050 48.641 -5.359 54.000
Vertical
Peak Detector:
1602.500 -9.376 54.910 45.534 -28.466 74.000
4960.000 0.591 59.840 60.431 -13.569 74.000
7440.000 3.924 42.350 46.274 -27.726 74.000
9920.000 6.468 40.850 47318 -26.682 74.000
Average
Detector:
4960.000 0.591 46.550 47.141 -6.859 54.000

Note:
1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or average
measurements as necessary.
Receiver setting (Peak Detector) : RBW:1MHz; VBW:1MHz; Span:100MHz -
Receiver setting (AVG Detector) : RBW:1MHz; VBW:10Hz; Span:20MHz -
Emission Level = Reading Level + Correct Factor.
The average measurement was not performed when the peak measured data under the limit of average
detection. If the readings given are average, peak measurement should also be supplied.

wok L

Page: 24 of 67 Version:1.0



ET4 QuieTek Report No. 07C244R-RFUSPO6VO1-A

Product : Bluetooth Audio Dongle
Test Item : Harmonic Radiated Emission
Test Site : No.3 OATS
Test Mode Mode 2: Transmitter - 3Mbps (§DPSK)(2402MHz)
Frequency Correct Reading Measurement Margin Limit
Factor Level Level
MHz dB dBuV dBuV/m dB dBuV/m
Horizontal
Peak Detector:
1601.400 -9.377 60.200 50.823 -23.177 74.000
4804.000 -0.205 60.040 59.835 -14.165 74.000
7206.000 3.294 45.920 49.214 -24.786 74.000
9608.000 5.696 43.750 49.446 -24.554 74.000
Average
Detector:
4804.000 -0.205 40.850 40.645 -13.355 54.000
Vertical
Peak Detector:
1600.800 -9.379 61.830 52.451 -21.549 74.000
4804.000 -0.205 61.340 61.135 -12.865 74.000
7206.000 3.294 49.380 52.674 -21.326 74.000
9608.000 5.696 43.610 49.306 -24.694 74.000
Average
Detector:
4804.000 -0.205 41.800 41.595 -12.405 54.000

Note:
1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or average
measurements as necessary.
Receiver setting (Peak Detector) : RBW:1MHz; VBW:1MHz; Span:100MHz -
Receiver setting (AVG Detector) : RBW:1MHz; VBW:10Hz; Span:20MHz -
Emission Level = Reading Level + Correct Factor.
The average measurement was not performed when the peak measured data under the limit of average
detection. If the readings given are average, peak measurement should also be supplied.

wok W
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Product : Bluetooth Audio Dongle
Test Item : Harmonic Radiated Emission
Test Site : No.3 OATS
Test Mode Mode 2: Transmitter - 3Mbps (8DPSK) (2441MHz)
Frequency Correct Reading Measurement Margin Limit
Factor Level Level
MHz dB dBuV dBuV/m dB dBuV/m
Horizontal
Peak Detector:
1601.500 -9.377 53.080 43.703 -30.297 74.000
4882.000 -0.276 58.510 58.234 -15.766 74.000
7323.000 3.330 42.860 46.189 -27.811 74.000
9764.000 6.262 42.680 48.943 -25.057 74.000
Average
Detector:
4882.000 -0.276 38.950 38.674 -15.326 54.000
Vertical
Peak Detector:
1601.300 -9.377 54.350 44.973 -29.027 74.000
4882.000 -0.276 57.970 57.694 -16.306 74.000
7323.000 3.330 45.280 48.609 -25.391 74.000
9764.000 6.262 42.640 48.903 -25.097 74.000
Average
Detector:
4882.000 -0.276 39.420 39.144 -14.856 54.000

Note:
1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or average
measurements as necessary.
Receiver setting (Peak Detector) : RBW:1MHz; VBW:1MHz; Span:100MHz -
Receiver setting (AVG Detector) : RBW:1MHz; VBW:10Hz; Span:20MHz -

Emission Level = Reading Level + Correct Factor.

A

The average measurement was not performed when the peak measured data under the limit of average

detection. If the readings given are average, peak measurement should also be supplied.
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Product : Bluetooth Audio Dongle
Test Item : Harmonic Radiated Emission
Test Site : No.3 OATS
Test Mode Mode 2: Transmitter - 3Mbps (8DPSK) (2480MHz)
Frequency Correct Reading Measurement Margin Limit
Factor Level Level
MHz dB dBuV dBuV/m dB dBuV/m
Horizontal
Peak Detector:
1594.300 -9.394 51.860 42.466 -31.534 74.000
4960.000 0.591 55.020 55.611 -18.389 74.000
7440.000 3.924 41.780 45.704 -28.296 74.000
9920.000 6.468 38.900 45.368 -28.632 74.000
Average
Detector:
4960.000 0.591 34.830 35.421 -18.579 54.000
Vertical
Peak Detector:
1602.700 -9.376 55.240 45.864 -28.136 74.000
4960.000 0.591 54.750 55.341 -18.659 74.000
7740.000 4.371 42.190 46.561 -27.439 74.000
9920.000 6.468 40.810 47278 -26.722 74.000
Average
Detector:
4960.000 0.591 34.510 35.101 -18.899 54.000

Note:
1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or average
measurements as necessary.
Receiver setting (Peak Detector) : RBW:1MHz; VBW:1MHz; Span:100MHz -
Receiver setting (AVG Detector) : RBW:1MHz; VBW:10Hz; Span:20MHz -

Emission Level = Reading Level + Correct Factor.

A

The average measurement was not performed when the peak measured data under the limit of average

detection. If the readings given are average, peak measurement should also be supplied.
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Product : Bluetooth Audio Dongle

Test [tem : General Radiated Emission

Test Site : No.3 OATS

Test Mode Mode 1: Transmitter - 1Mbps (GFSK)(2441MHz)

Frequency Correct Reading Measurement Margin Limit
Factor Level Level
MHz dB dBuV dBuV/m dB dBuV/m
Horizontal

375.320 16.017 25.096 41.113 -4.887 46.000
460.680 18.626 21.439 40.065 -5.935 46.000
652.740 20.876 14.485 35.361 -10.639 46.000
817.640 21.732 14.971 36.703 -9.297 46.000
846.740 22.232 16.324 38.556 -7.444 46.000
912.700 22.319 13.628 35.947 -10.053 46.000
Vertical
379.200 16.655 23.688 40.343 -5.657 46.000
528.580 18.993 14.777 33.770 -12.230 46.000
623.640 21.210 10.735 31.945 -14.055 46.000
794.360 21.866 14.508 36.374 -9.626 46.000
932.100 24.140 9.156 33.296 -12.704 46.000
961.200 23.009 8.613 31.622 -22.378 54.000

Note:
1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or average
measurements as necessary.
2. “  ” means the worst emission level.
Measurement Level = Reading Level + Correct Factor.
4. The radiated emissions below 1GHz of the lowest, middle, highest frequency are pretested. Only the

worst case is shown on the report.
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Product :  Bluetooth Audio Dongle
Test Item . General Radiated Emission
Test Site : No.3 OATS
Test Mode . Mode 2: Transmitter - 3Mbps (§DPSK)
Frequency Correct Reading Measurement Margin Limit
Factor Level Level
MHz dB dBuV dBuV/m dB dBuV/m
Horizontal
373.380 15.785 25.820 41.605 -4.395 46.000
470.380 18.642 20.814 39.456 -6.544 46.000
528.580 18.638 15.688 34.326 -11.674 46.000
782.720 21.519 13.425 34.944 -11.056 46.000
846.740 22.232 19.093 41.325 -4.675 46.000
912.700 22.319 14.048 36.367 -9.633 46.000
Vertical
379.200 16.655 23.590 40.245 -5.755 46.000
460.680 18.467 16.712 35.179 -10.821 46.000
530.520 19.011 15.182 34.193 -11.807 46.000
623.640 21.210 13.046 34.256 -11.744 46.000
796.300 21.884 16.444 38.328 -7.672 46.000
926.280 24.105 13.458 37.563 -8.437 46.000
Note:
1. The reading levels below 1GHz are quasi-peak values.
2. “  ” means the worst emission level.
3. Measurement Level = Reading Level + Correct Factor.
4. The radiated emissions below 1GHz of the lowest, middle, highest frequency are pretested. Only the

worst case is shown on the report.
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6. RF Antenna Conducted Test

6.1. Test Equipment

Equipment Manufacturer Model No./Serial No. Last Cal.

X Test Receiver R&S ESI 26 /838786 / 004 May, 2007

Note: 1. All equipments are calibrated every one year.

2. The test instruments Marked “X” are used to measure the final test results.

6.2. Test Setup

RF Cable S
EUT D:D pectrum
Analyzer
SMA
Connecter

6.3. Limits

According to FCC Section 15.247(d). In any 100 kHz bandwidth outside the frequency band in
which the spread spectrum or digitally modulated intentional radiator is operating, the radio
frequency power that is produced by the intentional radiator shall be at least 20 dB below that in
the 100 kHz bandwidth within the band that contains the highest level of the desired power, based
on either an RF conducted or measurement, provided the transmitter demonstrates compliance
with the peak conducted power limits. If the transmitter complies with the conducted power
limits based on the use of RMS averaging over a time interval, the attenuation required under this
paragraph shall be 30 dB instead of 20 dB.

6.4. Test Procedure

The EUT was setup to ANSI C63.4, 2003; tested to FHSS test procedure of FCC Public Notice
DA 00-705 for compliance to FCC 47CFR 15.247 requirements.

6.5. Uncertainty

* 150Hz
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6.6. Test Result of RF Antenna Conducted Test

Product
Test Item
Test Site
Test Mode

®

Date

Ref 10 dBm

Bluetooth Audio Dongle

RF Antenna Conducted Test

No.3 OATS

Mode 1: Transmitter - 1Mbps (GFSK) (2402MHz)

Figure Channel 00: 30-25GHz

*RBW 100 kHz Marker 1 [T
*VBW 1 MHz -10.

*Att 20 dB SWT 2.5 s 2.377180000 GHz

10

—0

——=10

——20

=30U-[78 dBm

I WWWMW
‘L‘ﬂn bl AP YL WNPLN U

Center 12.515 GHz

25.DEC.2007

2.497 GHz/ Span 24.97 GHz

22:23:24
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Product : Bluetooth Audio Dongle

Test [tem : RF Antenna Conducted Test

Test Site : No.3 OATS

Test Mode Mode 1: Transmitter - 1Mbps (GFSK) (2441MHz)

Figure Channel 39: 30-25GHz

% *RBW 100 kHz Marker 1 [T1
*VBW 1 MHz 9.69 dBm

Ref 10 dBm *Att 20 dB SWT 2.5 s 2.42712C

Lo =
| o

=—20

L b1 -29 169 dBm

=40

==50

s ‘J‘]M-v A "I i Ao A AL g AWWWMW

70

-—80

-90

Center 12.515 GHz 2.497 GHz/ Span 24.97 GHz

Date: 25.DEC.2007 22:24:16
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Product : Bluetooth Audio Dongle

Test Item : RF Antenna Conducted Test

Test Site : No.3 OATS

Test Mode Mode 1: Transmitter - 1Mbps (GFSK) (2480MHz)

Figure Channel 78: 30-25GHz

% *RBW 100 kHz Marker 1 [T1 ]
*VBW 1 MHz -8.73 dBm

Ref 10 dBm *Att 20 dB SWT 2.5 s 2.477060000 GHz

10

B =
IEW,| Y
&= | .,

=20

D -2 8 3
—5 b1 -28.[73 dBm
-—40
3DB

==50

W Y Y T O VR TR T TR TR ol
i et Y &

——70

-—80

-90

Center 12.515 GHz 2.497 GHz/ Span 24.97 GHz

Date: 25.DEC.2007 22:25:03
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Product
Test Item
Test Site
Test Mode

®

Bluetooth Audio Dongle

RF Antenna Conducted Test

No.3 OATS

Mode 2: Transmitter - 3Mbps (8DPSK) (2402MHz)

Figure Channel 00: 30-25GHz

*RBW 100 kHz
*VBW 1 MHz

Marker 1 [Tl ]
-13

Ref 10 dBm *Att 20 dB SWT 2.5 s 2.377180C
10
-0
TEW|
--10 -
Y

L-20
-30

b1 -33.[83 dBm
L -40
L -50

uLMAL k WMAMMW‘VW
Pk s bl NIRRT P LN e

Ao i ¥ g ¥
L-70
| -80
-90
Center 12.515 GHz 2.497 GHz/ Span 24.97 GHz
Date: 25.DEC.2007 22:28:20
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Product : Bluetooth Audio Dongle

Test [tem : RF Antenna Conducted Test

Test Site : No.3 OATS

Test Mode Mode 2: Transmitter - 3Mbps (8DPSK) (2441MHz)

Figure Channel 39: 30-25GHz

% *RBW 100 kHz Marker 1 [T1 ]
*VBW 1 MHz -13.60 dBm

Ref 10 dBm *Att 20 dB SWT 2.5 s 2.427120000 GHz

10

=—20

-—30

D1 —-33./6 dBm

40

==50

A s Mg
Hoa LMA T TR A RTUN uLAFWM il

L "
LR o A L

70

-—80

-90

Center 12.515 GHz 2.497 GHz/ Span 24.97 GHz

Date: 25.DEC.2007 22:27:42
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Product : Bluetooth Audio Dongle

Test Item : RF Antenna Conducted Test

Test Site : No.3 OATS

Test Mode Mode 2: Transmitter - 3Mbps (§DPSK) (2480MHz)

Figure Channel 78: 30-25GHz

% *RBW 100 kHz Marker 1 [T1 ]
*VBW 1 MHz -10.72 dBm

Ref 10 dBm *Att 20 dB SWT 2.5 s 2.477060000 GHz

10

=—20

-—30

DI —30.[72 dBm

40

==50

Al AR L];.l;vmh R .M_uvl,thMl

——70

-—80

-90

Center 12.515 GHz 2.497 GHz/ Span 24.97 GHz

Date: 25.DEC.2007 22:26:24
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7.

7.1.

7.2.

Band Edge

Test Equipment

The following test equipments are used during the band edge tests:

RF Radiated Measurement:

[FRP Dome |

T

Non-Conducted Table.

EUT

Equipment Manufacturer Model No./Serial No. Last Cal.
X Test Receiver R&S ESI 26 /838786 / 004 May, 2007
X  Spectrum Analyzer HP E4407B / US39440758 May, 2007
X Bilog Antenna SCHAFFNER CBL6112B /2697 May, 2007
X Horn Antenna Schwarzbeck BBHA9120D /305, 306 July, 2007
X Horn Antenna Schwarzbeck ~ BBHA9170 / 208, 209 July, 2007
X Pre-Amplifier QTK QTK-AMP-01 /0001 July, 2007
X Pre-Amplifier QTK QTK-AMP-03 / 0003 May, 2007
X Pre-Amplifier HP 8449B / 3008A01123 July, 2007
Test Site Site 3
Note: 1. All equipments are calibrated every one year.
2. The test instruments marked by “X” are used to measure the final test results.
Test Setup

The height of board
band or Horn Antenna
was scanned from 1M
to 4M.

The distance between
antenna and turn table
was 3M regards to the
standard adopted.

v

Test
Receiver

|F ully soldered Metal Ground || To Controller;Ij

To Receiver
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7.3.

7.4.

7.5.

Limit
Attenuation below the general limits specified in FCC 15.209(a) is not required. In addition, radiated

emissions which fall in the restricted bands, as defined in FCC 15.205(a), must also comply in FCC
15.209(a) (see FCC 15.205(c)).

FCC Part 15 Subpart C Paragraph 15.209 Limits
Fr?\(/l;g;lcy uV/m @3m dBuV/m@3m
30-88 100 40
88-216 150 43.5
216-960 200 46
Above 960 500 54

Remarks: 1. RF Voltage (dBuV) =20 log RF Voltage (uV)
2. In the Above Table, the tighter limit applies at the band edges.
3. Distance refers to the distance in meters between the measuring instrument

antenna and the closed point of any part of the device or system.

Test Procedure

The EUT and its simulators are placed on a turn table which is 0.8 meter above ground. The turn
table can rotate 360 degrees to determine the position of the maximum emission level. The EUT
was positioned such that the distance from antenna to the EUT was 3 meters.

The antenna can move up and down between 1 meter and 4 meters to find out the maximum
emission level.

Both horizontal and vertical polarization of the antenna are set on measurement. In order to find
the maximum emission, all of the interface cables must be manipulated according to ANSI
C63.4:2003 on radiated measurement.

The bandwidth below 1GHz setting on the field strength meter is 120 kHz, above 1GHz are 1 MHz.
The EUT was setup to ANSI C63.4, 2003; tested to FHSS test procedure of FCC Public Notice
DA 00-705 for compliance to FCC 47CFR 15.247 requirements.

Uncertainty

Conducted is + 1 MHz
Radiated is + 3.9 dB
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7.6. Test Result of Band Edge
Product Bluetooth Audio Dongle
Test [tem Band Edge
Test Site No.3 OATS
Test Mode

RF Radiated Measurement (Horizontal):

Mode 1: Transmitter - 1Mbps (GFSK)(2402MHz)

Channel Frequency |Correct Factor| Reading Level |Emission Level| Peak Limit | Average Limit Result
(MHz) (dB) (dBuV) (dBuV/m) (dBuV/m) | (dBuV/m)
00 (Peak) | 2390.000 -6.769 47.558 40.790 74.00 54.00 Pass
00 (Peak) 2400.000 -6.730 70.974 64.244 74.00 54.00 Pass
00 (Peak) 2402.020 -6.725 92.570 85.845 74.00 54.00 Pass
Figure Channel 00: (Horizontal) (Peak)

2375.000 2377.500 2380.000 2382.500 2355.000 2Z357.500 2390.D?zﬂrEE‘ZUBEQnZC.EIE;HZZ)BQS.DDD 2397.500 2400.000 2402.500 2405.000 2407.500 2410.000
Note:
RBW=1MHz, VBW=1MHz, Sweep Time=500ms.
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Product
Test Item
Test Site
Test Mode

Bluetooth Audio Dongle

Band Edge
No.3 OATS

Mode 1: Transmitter - 1Mbps (GFSK)(2402MHz)

RF Radiated Measurement (Vertical):

Channel Frequency | Correct Factor | Reading Level |Emission Level| Peak Limit | Average Limit Result
(MHz) (dB) (dBuV) (dBuV/m) | (dBuV/m) | (dBuV/m)

00 (Peak) | 2390.000 -6.769 55.401 48.633 74.00 54.00 Pass

00 (Peak) | 2400.000 -6.730 79.704 72.974 74.00 54.00 Pass

00 (Peak) | 2402.160 -6.724 101.010 94.286 74.00 54.00 Pass

Figure Channel 00:

(Vertical) (Peak)

110,00

100,00 -

Q0.0 —|

80,0 —|

/

F0.0 -

600 —|

S0.0 -

Level{dButi/m)

0.0 —|

30.0 —|

20.0 -

10.0 -

0.0 -

T T T T T v v T T T T T T I
2375.000 Z2377.500 2330.000 2352.500 2355.000 Z3I57.500 2390,000 Z23I92.500 23I95.000 2397.500 2400.000 2402.500 2405.000 2407.500 2410.000

Note:

Freguency {MHz)

RBW=1MHz, VBW=1MHz, Sweep Time=500ms.
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Product
Test Item
Test Site
Test Mode

RF Radiated Measurement (Horizontal):

Bluetooth Audio Dongle

Band Edge
No.3 OATS

Mode 1: Transmitter - 1Mbps (GFSK)(2480MHz)

Peak Limit

Channel Frequency | Correct Factor | Reading Level |[Emission Level Average Limit Result
(MHz) (dB) (dBuV) (dBuV/m) (dBuV/m) | (dBuV/m)
78(Peak) | 2480.110 -6.473 94.752 88.278 74.00 54.00 Pass
78(Peak) | 2483.500 -6.469 56.108 49.640 74.00 54.00 Pass
78(Peak) | 2500.000 -6.437 46.501 40.064 74.00 54.00 Pass
Figure Channel 78: (Horizontal) (Peak)

110.0—

100,0 -

Q0.0 —|

S0.0 —|

/T

TO.0—|

Level(dBut/m)

0.0 —|

30.0 —|

Z20.0 —|

10,0

610,10 -
S0.0 -

0.0 -

g i i i i v g i i i T g i i
2475.000 2477.500 2480000 Z2452.500 2455.000 2457.500 2490000 2492.500 2495000 2497.500 ZS500.000 2S502.500 250S.000 2S07.500
Freguency {MHz)

Note: RBW=1MHz, VBW=1MHz, Sweep=500ms

I
2510.000
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Product

Test Item
Test Site
Test Mode

Bluetooth Audio Dongle

Band Edge
No.3 OATS

Mode 1: Transmitter - 1Mbps (GFSK)(2480MHz)

RF Radiated Measurement (Vertical):

Frequency | Correct Factor | Reading Level |[Emission Level| Peak Limit | Average Limit
Channel Result
(MHz) (dB) (dBuV) (dBuV/m) | (dBuV/m) | (dBuV/m)

78(Peak) | 2479.830 -6.475 102.680 96.205 74.00 54.00 Pass

78(Peak) | 2483.500 -6.469 64.360 57.892 74.00 54.00 Pass

78(Peak) | 2500.000 -6.437 46.140 39.703 74.00 54.00 Pass
78(Average) | 2483.500 -6.469 52.584 46.116 74.00 54.00 Pass
Figure Channel 78: (Vertical) (Peak)

110.0—

100,0 -

Q0.0 —|

S0.0 —|

ARN

TO.0—|

610,10 -

S0.0 -

Level(dBut/m)

0.0 —|

30.0 —|

Z20.0 —|

10,0

0.0 -

T T T T T v T T T T v T T T
2475.000 Z2477.500 2450.000 2452.500 24535.000 2457.500 2490,000 2492.500 2495000 2497.500 2500,000 2502.500 2505.000 Z2507.500

Figure Channel 78:

Freguency {MHz)

Note: RBW=1MHz, VBW=1MHz, Sweep Time=500ms.
(Vertical) (Average)

I
2510.000

110.0-

100.0—

90,0

50,0

FO.0-

60,0

S0.0-

Level{dBut/m)

40,0

30,0

20.0-

10.0-

0.0

T T d d T T T d T T T T T T i
2475.000 2477.500 2450.000 2452.500 2485.000 2457.500 2490.000 2492.500 2495.000 2497.500 2500.000 2ZS02.500 2505.000 2507.500 2510.000

Frequency (MHz)

Note:RBW=1MHz, VBW=300Hz, Sweep Time=500ms.
Note: The average measurement was not performed when the peak measured data under the limit of average

detection. If the readings given are average, peak measurement should also be supplied.
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Product Bluetooth Audio Dongle
Test Item Band Edge
Test Site No.3 OATS
Test Mode Mode 2: Transmitter - 3Mbps (8DPSK)(2402MHz)
RF Radiated Measurement (Horizontal):
Channel Frequency |Correct Factor| Reading Level |Emission Level| Peak Limit | Average Limit Result
(MHz) (dB) (dBuV) (dBuV/m) (dBuV/m) | (dBuV/m)
00 (Peak) | 2380.110 -6.800 48.365 41.565 74.00 54.00 Pass
00 (Peak) 2390.000 -6.769 47.564 40.796 74.00 54.00 Pass
00 (Peak) 2400.000 -6.730 75.578 68.848 74.00 54.00 Pass
00 (Peak) | 2402.160 -6.724 92.495 85.771 74.00 54.00 Pass
Figure Channel 00: (Horizontal) (Peak)
F0.0 - \
2375.000 2377.500 2380.000 2382.500 2355.000 2Z357.500 2390.D?zﬂrEE‘ZUBEQnZL.SIE;HZZ)SQS.DDD 2397.500 2400.000 2402.500 2405.000 2407.500 2410.000
Note:
RBW=1MHz, VBW=1MHz, Sweep Time=500ms.
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Product
Test Item
Test Site
Test Mode

Bluetooth Audio Dongle

Band Edge
No.3 OATS

Mode 2: Transmitter - 3Mbps (8DPSK)(2402MHz)

RF Radiated Measurement (Vertical):

Channel Frequency | Correct Factor | Reading Level |Emission Level| Peak Limit | Average Limit Result
(MHz) (dB) (dBuV) (dBuV/m) | (dBuV/m) | (dBuV/m)
00 (Peak) | 2390.000 -6.769 54.331 47.563 74.00 54.00 Pass
00 (Peak) | 2400.000 -6.730 83.483 76.753 74.00 54.00 Pass
00 (Peak) | 2402.020 -6.725 100.402 93.677 74.00 54.00 Pass
Figure Channel 00: (Vertical) (Peak)
F0.0 - \‘\

600 —|

S0.0 -

Level{dButi/m)

0.0 —|

30.0 —|

20.0 -

10.0 -

S

0.0}

T T T T v v T T T T T T I
2375.000 Z2377.500 2330.000 2352.500 2355.000 Z3I57.500 2390,000 Z23I92.500 23I95.000 2397.500 2400.000 2402.500 2405.000 2407.500 2410.000

Note:

Freguency {MHz)

RBW=1MHz, VBW=1MHz, Sweep Time=500ms.
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Product
Test Item
Test Site
Test Mode

RF Radiated Measurement (Horizontal):

Bluetooth Audio Dongle

Band Edge
No.3 OATS

Mode 2: Transmitter - 3Mbps (8DPSK)(2480MHz)

Peak Limit

Channel Frequency | Correct Factor | Reading Level |[Emission Level Average Limit Result
(MHz) (dB) (dBuV) (dBuV/m) | (dBuV/m) | (dBuV/m)
78(Peak) | 2479.970 -6.475 99.456 92.981 74.00 54.00 Pass
78(Peak) | 2483.500 -6.469 59.300 52.832 74.00 54.00 Pass
78(Peak) | 2500.000 -6.437 46.357 39.920 74.00 54.00 Pass
Figure Channel 78: (Horizontal) (Peak)

110.0—

100,0 -

Q0.0 —|

S0.0 —|

1

TO.0—|

I/

Level(dBut/m)

0.0 —|

30.0 —|

Z20.0 —|

10,0

610,10 -
S0.0 -

0.0}

T T T T v T T T T v T T T
2475.000 Z2477.500 2450.000 2452.500 24535.000 2457.500 2490,000 2492.500 2495000 2497.500 2500,000 2502.500 2505.000 Z2507.500

Frequenc

Note: RBW=1MHz, VBW=1MHz, Sweep=500ms

v (MHz)

I
2510.000
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Product Bluetooth Audio Dongle
Test [tem Band Edge
Test Site No.3 OATS
Test Mode Mode 2: Transmitter - 3Mbps (8DPSK)(2480MHz)
RF Radiated Measurement (Vertical):
Frequency | Correct Factor | Reading Level |[Emission Level| Peak Limit | Average Limit
Channel Result
(MHz) (dB) (dBuV) (dBuV/m) | (dBuV/m) | (dBuV/m)
78(Peak) | 2479970 -6.475 103.183 96.708 74.00 54.00 Pass
78(Peak) | 2483.500 -6.469 64.664 58.196 74.00 54.00 Pass
78(Peak) | 2500.000 -6.437 46.294 39.857 74.00 54.00 Pass
78(Average) | 2483.500 -6.469 54.845 48.377 74.00 54.00 Pass
Figure Channel 78: (Vertical) (Peak)
F0.0 -] /‘ \\

GU.U//
S0.0—

410,10 —|

Lewel{dButtjm)

30.0 —|

Z20.0 —|

10.0

0.0 -

T T T T T T T T T T
2475.000 2477.500 2480.000 24852.500 2485.000 Z2457.500 2490.000 Z492.500 2495000 2497.500 2500.000 2502.500

Figure Channel 78:

Frequency {MHz)

Note: RBW=1MHz, VBW=1MHz, Sweep Time=500ms.
(Vertical) (Average)

T T
2505.000 2507.500 =2510.000

110.0-
100.0-
S0.0-
80,0
70,0

60,0

50,0 /

40.0—/

30,0

LevelidBubm)

20,0

10.0-

o.0-4

T T T T T T T T T T T T v i
2475.000  2477.500 2450.000 2452.500 2485.000 2457.500 2490,000 2492500 2495000 2497.500 2500.000 Z2S0Z.500 2505000 2507.500 2510.000

Frequency (MHz)

Note:RBW=1MHz, VBW=300Hz, Sweep Time=500ms.
Note: The average measurement was not performed when the peak measured data under the limit of average

detection. If the readings given are average, peak measurement should also be supplied.
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8. Channel Number

8.1. Test Equipment

The following test equipments are used during the radiated emission tests:

Equipment Manufacturer Model No./Serial No. Last Cal.
X  EMI Test Receiver R&S ESI 26 / 838786/004 May, 2007
Note: 1. All equipments are calibrated every one year.

2. The test instruments marked by “X” are used to measure the final test results.

8.2. Test Setup

RF Cable S
EUT D:D pectrum
Analyzer
SMA
Connecter

8.3. Limit

Frequency hopping systems operating in the 2400-2483.5 MHz bands shall use at least 75 hopping

frequencies.

8.4. Test Procedure

The EUT was setup to ANSI C63.4, 2003; tested to FHSS test procedure of FCC Public Notice DA
00-705 for compliance to FCC 47CFR 15.247 requirements.

8.5. Uncertainty

N/A
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8.6. Test Result of Channel Number

Product : Bluetooth Audio Dongle

Test Item : Channel Number

Test Site : No.3 OATS

Test Mode Mode 1: Transmitter - 1Mbps (GFSK)

Frequency Range Measurement Required Limit Result
(MHz) (Hopping Channel) (Hopping Channel)
2402 ~ 2480 79 >75 Pass
2402-2421MHz 2422-2441MHz
@ B “ReW 100 kiiz @ B “ReW 100 kiiz
(=] . (=]

L

Date: 25.DEC.2007 16:42:33 Date: 25.DEC.2007 16:36:49

2442-2461MHz 2462-2480MHz

“RBW 100 kHz “RBW 100 kHz
“VBW 100 kHz - “VBW 100 kHz -
dBm *att 20 dB £SWT 500 ms dBm *att 20 dB £SWT 500 ms
=3 |/, ==

Date: 25.DEC.2007 16:33:47 Date: 25.DEC.2007 16:30:16
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Product Bluetooth Audio Dongle
Test [tem Channel Number
Test Site No.3 OATS
Test Mode Mode 2: Transmitter - 3Mbps (8DPSK)
Frequency Range Measurement Required Limit Resul
esult
(MHz) (Hopping Channel) (Hopping Channel)
2402 ~ 2480 79 Pass
2402-2421MHz 2422-2441MHz
® oo 100 ® e
f - f -
EWAVANAU:Wal/aWal s Wal AWAV s WAMAWA VLWL NAWAL VLAAMAN, AVAVAVAVAVAVAVAY
2442-2461MHz 2462-2480MHz
® ®
f o f -
AL, SUNSAASNN W3 AAANLML»&\
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9.1.

9.2.

9.3.

94.

9.5.

Channel Separation

Test Equipment
The following test equipments are used during the radiated emission tests:

Equipment Manufacturer Model No./Serial No. Last Cal.

X  EMI Test Receiver R&S ESI 26 / 838786/004 May, 2007

Note: 1. All equipments are calibrated every one year.

2. The test instruments mark by “X” are used to measure the final test results.

Test Setup
RF Cable "
EUT D:D pectrum
Analyzer
SMA
Connecter
Limit

Frequency hopping systems shall have hopping channel carrier frequencies separated by a minimum

of 25 kHz or the 20 dB bandwidth of the hopping channel, whichever is greater.

Test Procedure

The EUT was setup to ANSI C63.4, 2003; tested to FHSS test procedure of FCC Public Notice DA
00-705 for compliance to FCC 47CFR 15.247 requirements.

Uncertainty

* 150Hz
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9.6. Test Result of Channel Separation

Product : Bluetooth Audio Dongle
Test Item : Channel Separation
Test Site : No.3 OATS
Test Mode Mode 1: Transmitter - 1Mbps (GFSK)
M t Level
Frequency castreiment Leve Required Limit Result
(MHz) (MHz)
2402 1.00 >25 kHz or 2/3 * 20 dB BW Pass
2441 1.00 >25 kHz or 2/3 * 20 dB BW Pass
2480 1.00 >25 kHz or 2/3 * 20 dB BW Pass
Channel 00 2402MHz Channel 39 2441MHz
® o ® o
] (2] ] (2]
I I R I
mE| IREEE|
A i :E,‘{k\‘h A | A | gl AU‘F‘) \N)LAAM. 1 i
Channel 78 2480 MHz
® 7 e 100
] 2]

[
|
I

Date: 25.DEC.2007 15:28:15
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Product : Bluetooth Audio Dongle
Test [tem : Channel Separation
Test Site : No.3 OATS
Test Mode Mode 2: Transmitter - 3Mbps (8DPSK)
M t Level
Frequency casurement Leve Required Limit Result
(MHz) (MHz)
2402 1.00 >25kHz or 2/3 * 20 dB BW Pass
2441 1.00 >25kHz or 2/3 * 20 dB BW Pass
2480 1.00 >25kHz or 2/3 * 20 dB BW Pass
Channel 00 2402MHz Channel 39 2441 MHz
® ) e ® ) e
) (2] ) (2]
B I | [
" | |
e o L St i W vt
Channel 78 2480 MHz
® S
) (2]
, N

Date: 25.DEC.2007 15:28:49
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10. Dwell Time

10.1. Test Equipment
The following test equipments are used during the radiated emission tests:

Equipment Manufacturer Model No./Serial No. Last Cal.
X  EMI Test Receiver R&S ESI 26 / 838786/004 May, 2007

Note: 1. All equipments are calibrated every one year.

2. The test instruments marked by “X” are used to measure the final test results.

10.2.  Test Setup

RF Cable S
EUT D:D pectrum
Analyzer
SMA
Connecter

10.3. Limit

The dwell time shall be the average time of occupancy on any frequency shall not be greater than 0.4

seconds within a 30 second period.

10.4. Test Procedure

The EUT was setup to ANSI C63.4, 2003; tested to FHSS test procedure of FCC Public Notice DA
00-705 for compliance to FCC 47CFR 15.247 requirements.

10.5.  Uncertainty

T 25msec
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10.6. Test Result of Dwell Time

Product : Bluetooth Audio Dongle

Test [tem : Dwell Time

Test Site : No.3 OATS

Test Mode Mode 1: Transmitter - 1 Mbps (GFSK)(Channel 00,39,78 —DHS5)

Channel No. | Frequency Time Interval Transmission Time | Dwell Time Limit Result
(MHz) between hops (ms) (us) (ms) (ms)

00 2402 297.04 2907.2 309.2765957 400 Pass
39 2441 295.16 2907.2 311.2465104 400 Pass
78 2480 295.16 2907.2 311.2465104 400 Pass

Note: Dwell Time = 79 * 400 / Time Interval Between Hops * Transmission Time / 1000

CH 2402MHz Time Interval between hops Transmission Time

® ®

= 0 : =

=
L] binta]
Date: 25.DEC.2007 16:49:53 Date: 25.DEC.2007 17:08:08
CH 2441MHz Time Interval between hops Transmission Time
% R 1 e % REw 1 iz
, o
Wevadp) lranba!

Date: 25.DEC.2007 16:51:14 Date: 25.DEC.2007 17:08:44
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CH 2480MHz Time Interval between hops Transmission Time

Ref 10 dom caee 20 a Ref 10 abn oa
o
o o
- =4 - =4
=R =R
T W ot [
= 5 = 2
Date: 25.DEC.2007 16:52:00 Date: 25.DEC.2007 17:09:36

Note:
The dwell times of the packet type DHS5 are tested.
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Product Bluetooth Audio Dongle
Test [tem Dwell Time
Test Site No.3 OATS
Test Mode Mode 2: Transmitter - 3Mbps (8DPSK)(Channel 00,39,78 -DHS5)
Channel No. | Frequency Time Interval Transmission Time | Dwell Time Limit Result
(MHz) between hops (ms) (us) (ms) (ms)
00 2402 293.28 2925.6 315.2242226 400 Pass
39 2441 295.16 2907.2 311.2465104 400 Pass
78 2480 293.28 2925.6 315.2242226 400 Pass
Note: Dwell Time = 79 * 400 / Time Interval Between Hops * Transmission Time / 1000
CH 2402MHz Time Interval between hops Transmission Time
® e ®
) - )
I I |
WWM W ! W«' vﬂj
CH 2441MHz Time Interval between hops
® B ®
r .
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CH 2480MHz Time Interval between hops Transmission Time

Ref 10 asn “ate 20 as Ref 10 asn 0 a
o
[A] [A]
=R =R
R o Cagolad
n n 2
Date: 25.DEC.2007 16:53:06 Date: 25.DEC.2007 17:05:47

Note:
The dwell times of the packet type DHS5 are tested.
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11. Occupied Bandwidth

11.1.  Test Equipment
The following test equipments are used during the radiated emission tests:

Equipment Manufacturer Model No./Serial No. Last Cal.
X  EMI Test Receiver R&S ESI 26 / 838786/004 May, 2007

Note: 1. All equipments are calibrated every one year.

2. The test instruments marked by “X” are used to measure the final test results.

11.2.  Test Setup

RF Cable S
EUT D:D pectrum
Analyzer
SMA
Connecter

11.3. Limits

N/A

11.4. Test Procedure

The EUT was setup to ANSI C63.4, 2003; tested to FHSS test procedure of FCC Public Notice DA
00-705 for compliance to FCC 47CFR 15.247 requirements.

11.5.  Uncertainty

* 150Hz

Page: 58 of 67 Version:1.0



G0 QuieTek Report No. 07C244R-RFUSPO6VO1-A

11.6.  Test Result of Occupied Bandwidth

Product : Bluetooth Audio Dongle
Test [tem : Occupied Bandwidth Data
Test Site : No.3 OATS
Test Mode Mode 1: Transmitter - 1Mbps (GFSK)(2402MHz)
Frequency Measurement Level Required Limit
Channel No. (MHz) (kHz) (kHz) Result
00 2402 1040 -- NA
Figure Channel 00:

® *RBW 30 kHz Marker 1 [T1 ]
*VBW 30 kHz -6.02 dBm
2.40216 GHz

Ref 10 dBm *Att 20 dB *SWT 500 ms

10 ndB

7

--20

--30

40

--50

--60

WWM Jv \WWW

70

--80

-90

Center 2.402 GHz 2 MHz/ Span 20 MHz
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G0 QuieTek Report No. 07C244R-RFUSPO6VO1-A

Product : Bluetooth Audio Dongle

Test Item : Occupied Bandwidth Data

Test Site : No.3 OATS

Test Mode Mode 1: Transmitter - IMbps (GFSK)(2441MHz)

Channel No. Fr(el\c/l[ﬁ;l)cy Measur(e;(rillezr)lt Level Requ(lliglzymlt Result
39 2441 1000 -- NA

Figure Channel 39:
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*VBW 30 kHz

Ref 10 dBm *Att 20 dB *SWT 500 ms
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G0 QuieTek Report No. 07C244R-RFUSPO6VO1-A

Product : Bluetooth Audio Dongle

Test Item : Occupied Bandwidth Data

Test Site : No.3 OATS

Test Mode Mode 1: Transmitter - 1Mbps (GFSK)(2480MHz)

Channel No. Fr(el\(}llg;cy Measur(irillezr)lt Level Requ(lligiz ;Amlt Result
78 2480 960 -- NA

Figure Channel 78:

® *RBW 30 kHz Marker
*VBW 30 kHz
> . 4

Ref 10 dBm *Att 20 dB *SWT 500 ms
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EH QuieTek

Report No. 07C244R-RFUSP06VO01-A

Product Bluetooth Audio Dongle
Test [tem Occupied Bandwidth Data
Test Site No.3 OATS
Test Mode Mode 2: Transmitter - 3Mbps (8DPSK) (2402MHz)
Frequency Measurement Level Required Limit
Channel No. (MHz) (kHz) (kHz) Result
00 2402 1320 -- NA
Figure Channel 00:
® *RBW 30 kHz Marker 1 T1 ]
*VBW 30 kHz c
Ref 10 dBm *Att 20 dB *SWT 500 ms €
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G0 QuieTek Report No. 07C244R-RFUSPO6VO1-A

Product : Bluetooth Audio Dongle

Test Item : Occupied Bandwidth Data

Test Site : No.3 OATS

Test Mode Mode 2: Transmitter - 3Mbps (§8DPSK) (2441MHz)

Channel No. Fr(el\c/l[ﬁ;l)cy Measur(e;(rillezr)lt Level Requ(lliglzymlt Result
39 2441 1320 -- NA

Figure Channel 39:

® *RBW 30 kHz Marker 1 [T
*VBW 30 kHz 5
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G0 QuieTek Report No. 07C244R-RFUSPO6VO1-A

Product : Bluetooth Audio Dongle

Test Item : Occupied Bandwidth Data

Test Site : No.3 OATS

Test Mode Mode 2: Transmitter - 3Mbps (8DPSK)(2480MHz)

Channel No. Fr(el\(}llg;cy Measur(irillezr)lt Level Requ(lligiz ;Amlt Result
78 2480 1320 -- NA

Figure Channel 78:

® *RBW 30 kHz
*VBW 30 kHz

Ref 10 dBm *Att 20 dB *SWT 500 ms
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ET4 QuieTek Report No. 07C244R-RFUSPO6VO1-A

12. EMI Reduction Method During Compliance Testing

No modification was made during testing.
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